B..

Applicant name:
Address:

EUT name:
Brand name:
Model number:

Series model number:

FCC ID:

Company name:

Address:

Report number:
Test standards:
Test conclusion:

Date of sample
receipt:

Test date:
Date of issue:

Test by:

Prepared by:

Note: All the test results in this report only related to the testing samples. Which can be duplicated completely for the legal use with approval of
applicant; it shall not be reproduced except in full without the written approval of BTF Testing Lab (Shenzhen) Co., Ltd., All the objections should be

RF Test Report

For

Shenzhen Torras Technology Co., Ltd.

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi
ST, Longhua DIST, Shenzhen, China

Power Bank
TORRAS
PB20B
N/A
2AN4Y-PB20B
Issued By

BTF Testing Lab (Shenzhen) Co., Ltd.

101/201/301, Building 1, Block 2, Tantou Industrial Park, Tantou
Community, Songgang Subdistrict, Bao’an District, Shenzhen, China

BTF250418R00401
FCC CFR Title 47 Part 15 Subpart C (§15.209)

Pass
2025-04-18

2025-04-19 to 2024-05-09
2025-06-17

Sm nL[E'

Sean He / Tester

, I

L_,/h ¥i's

raised within thirty days from the date of issue. To validate the report, you can contact us.

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

Page 1 of 22

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Email: info@btf-lab.com

Tel: +86-755-23146130

http://www.btf-lab.com Version: 1/00



mailto:info@btf-lab.com
http://www.btf-lab.com/

LAB Report Number:BTF250418R00401

Revision History

Version Issue date Revisions content
R VO 2025-06-17 Original

Note:
Once the revision has been made, then previous versions reports are invalid.

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

Page 2 of 22
BTF Testing Lab (Shenzhen) Co., Ltd.
101/201/301, Building 1, Block 2, Tantou Industrial Park,Tantou Community, Songgang Subdistrict, Bao'an District, Shenzhen, China
Email: info@btf-lab.com Tel: +86-755-23146130 http://www.btf-lab.com Version: 1/00



mailto:info@btf-lab.com
http://www.btf-lab.com/

] B
LAB Report Number:BTF250418R00401

Table of Contents

1 géintroduction.......coStuN BT TN S 4
1.1 Laboratory LOCALION .........uueeeeii s 4
1.2 Laboratory FACIIILY ...........euuee s 4
1.3 N oL Lo TUT o Te7=T o 4 T=T o | PRSPPI 4
2 e Yo 102 8 10 e 4 - 1 o] o OSSPt 5
2.1 P Y o] o] 1{oz= uTe TN T} (o] 5 g g =1 1T ] o NP SRR PP 5
2.2 Manufacturer INfOrMEAtION..........oooi i e e e e e e e e e e e e s e e e e e e e e e eaanrneees 5
2.3 L= Toa (o VA 10 0] 1 4 = 1 (o) IR 5
2.4 General Description of Equipment under Test (EUT) ......ccooiiiiiiiiiie et e e 5
2.5 LTl aT a1 oz= 1M [l (o] g 1F=1 i o] o N PRSP 5
B I =3 1 e 4 4 = e SR 6
3.1 TestStandards® . ..c.......... el W m L R e L e 6
3.2 YU gL g a T T VAo ) B 1= S P PPPPRN 6
3.3 (0Tt g =11 A VAo ) =TS SRR PRTRRRPOR 6
34 Additions to, deviations, or exclusions from the method ............ccccoiiii i, 6
3.5 Test Auxiliary EQUIpmMENt ... 6
3.6 Test EQUIpmMENt List ... 8
L S =53 A 0 0¥ o 11T = 1T ) o OSSPt 9
4.1 ENvironment CONAItION ..........uuiiiiiii e e e e e s et e e e e e e e s eaaar e e e e e e e e eannreneeas 9
4.2 TSt MOAE ... 9
4.3 TeSt ProCEAUIE.......cccce 9
4.4 TestiSetup|BlIOCK™ .. . s | TOREENE . oo, T e TR L T 10
5 Technical requirements SpPecCification ... e 12
5.1 SUMMArY Of TESTRESUIL ... e e e e e e e e e e e e e e e e e ebraeeeeaeeeeaanes 12
52 ANTENNA REQUITEIMENT ...ttt et eeeeeeeeeeeeeee et aeesessesesssssesssssssssssasssssssssssnsssssnsnsssnsnsnnnsnnnnns 13
5.3 AC Power Line Conducted EMISSION..........cocoiuiiiiiiie ettt e e e e e et e e e e e e e e e eaaraneeeas 14
5.4 D240 Lo =30 == Ta o 117 To | 1 o SRR 16
5.5 Field Strength of SPUriOUS EMISSIONS ........cciiiiiiiiiiiii e e et e e e e e e e e anes 18
L JN I3 RS 41 o TN d 310 o= 21
7 EUT Constructional Details (EUT PROEOS) .....cciiiiiiiiiii e sms e e 21
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 3 of 22

BTF Testing Lab (Shenzhen) Co., Ltd.
101/201/301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Subdistrict, Bao'an District, Shenzhen, China
Email: info@btf-lab.com Tel: +86-755-23146130 http://www.btf-lab.com Version: 1/00



mailto:info@btf-lab.com
http://www.btf-lab.com/

] B
LAB Report Number:BTF250418R00401

1 Introduction

1.1 Laboratory Location

Test location: BTF Testing Lab (Shenzhen) Co., Ltd.

Address: 101/201(301, Building 1,. Block 2, Tantou Ipdustrial Park,Tantou Community, Songgang
Subdistrict, Bao’an District, Shenzhen, China

Phone number: +86-0755-23146130

Fax number: +86-0755-23146130

1.2 Laboratory Facility
The test facility is recognized, certified, or accredited by the following organizations:
® FCC - Designation No.: CN1409

BTF Testing Lab (Shenzhen) Co., Ltd. has been accredited as a testing laboratory by FCC (Federal
Communications Commission). The test firm Registration No. is 518915.

® CNAS - Registration No.: CNAS L17568

BTF Testing Lab (Shenzhen) Co., Ltd. is accredited to ISO/IEC 17025:2017 General Requirements for
the Competence of Testing and Calibration laboratories for the competence of testing. The Registration
No. is CNAS L17568.

® A2LA - Registration No.: 6660.01

BTF Testing Lab (Shenzhen) Co., Ltd. is accredited in accordance with the recognized International
Standard ISO/IEC 17025:2017 General requirements for the competence of testing and calibration
laboratories.

1.3 Announcement
(1) The test report reference to the report template version vO0.

(2) The test report is invalid if not marked with the signatures of the persons responsible for preparing,
reviewing and approving the test report.

(3) The test report is invalid if there is any evidence and/or falsification.

(4) This document may not be altered or revised in any way unless done so by BTF and all revisions are
duly noted in the revisions section.

(5) Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes
without prior written approval from the laboratory.

(6) The laboratory is only responsible for the data released by the laboratory, except for the part
provided by the applicant.
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2 Product Inform

ation

2.1 Application Information

Company name:

Shenzhen Torras Technology Co., Ltd.

Address:

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST, Longhua
DIST, Shenzhen, China

2.2 Manufacturer Information

Company name:

Shenzhen Torras Technology Co., Ltd.

Address:

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST, Longhua
DIST, Shenzhen, China

2.3 Factory Information

Company name:

Shenzhen Torras Technology Co., Ltd.

Address:

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST, Longhua
DIST, Shenzhen, China

2.4 General Descrip

tion of Equipment under Test (EUT)

EUT name: Power Bank
Under test model name: PB20B
Series model name: N/A
Description of model name

. . N/A
differentiation:
Hardware version: N/A
Software version: N/A

Rating:

Multi-port Output:15W MAX

Wireless Charging Output:15W MAX

Lithium Battery Energy:10000mAh/3.85V/38.5Wh
Output: Power:22.5W MAX

Rate Capacity:6000mAh(5.0V===2.0A)

Cell Capacity:10000mAh

2.5 Technical Information

Operation frequency:

120kHz ~ 400kHz

Modulation technology:

ASK

Antenna type:

Coil Antenna
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3 Test Information
3.1 Test Standards

Identity Document Title

Intentional Radiators - Operation within the bands 902—-928

FCC CFR Title 47 Part 15 Subpart C (§15.209) | \y1\-"5400-2483.5 MHz, and 5725-5850 MHz.

American National Standard of Procedures for Compliance

ARSI C65°10°2020 Testing of Unlicensed Wireless Devices

3.2 Summary of Test

Clauses Test Items Result

§ 15.203 Antenna Requirement Pass

§ 15.207 AC Power Line Conducted Emission Pass

§ 15.215(c) 20dB Bandwidth Pass

§ 15.209 Field Strength of Spurious Emissions Pass
Remark:

1. Pass: met the requirements.
2. N/A: not applicable.

3.3 Uncertainty of Test

Measurement Value
Occupied Channel Bandwidth 5 %
RF output power, conducted +1.5dB
Power Spectral Density, conducted +3.0dB
Unwanted Emissions, conducted +3.0dB
Supply voltages 3 %
Time 5%
Conducted Emission for LISN (9kHz ~ 150kHz) +2.97 dB
Conducted Emission for LISN (150kHz ~ 30MHz) +2.45dB
Radiated Emission (30MHz ~ 1000MHz) 1+4.80 dB
Radiated Emission (1GHz ~ 18GHz) +4.82 dB

The following measurement uncertainty levels have been estimated for tests performed on the EUT as specified
in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

3.4 Additions to, deviations, or exclusions from the method

None

3.5 Test Auxiliary Equipment

L Manufactu : Descripti
Description Model Serial No. Length P
rer Rl
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USB-C Power Adapter | Apple Inc. A2166 / /
Wireless load YBZ F18
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3.6 Test Equipment List

Radiated Emission Test

Test Equipment Manufacturer Model Serial No. Cal. Date Cal. Due

EMI Receiver Rohde & Schwarz ESCI7 101032 2024/10/25 2025/10/24

Signal Analyzer Rohde & Schwarz FSQ40 100010 2024/10/25 | 2025/10/24

Log periodic antenna Schwarzbeck VULB 9168 01328 2024/10/28 | 2025/10/27
Preamplifier

h k BBV9744 24

(30MHz ~ 1GHz) Schwarzbec 9 00246 2024/09/24 | 2025/09/23

Horn Antenna Schwarzbeck BBHA9120D 2597 2024/10/30 2025/10/29
Preamplifier

Sch beck BBV9718D 00008 202 2

(1GHz ~ 18GHz) chwarzbec 2024/09/24 025/09/23

Test Software Frad EZ_EMC Version: FA-03A2 RE+

Conducted Emission Test

Description Manufacturer Model Serial No. Cal. Date Cal. Due
EMI Receiver Rohde & Schwarz ESCI3 101422 2024/10/25 2025/10/24
V-LISN Schwarzbeck NSLK 8127 01073 2024/10/25 | 2025/10/24
Coaxial Switcher Schwarzbeck CX210 CX210 / /
Pulse Limiter Schwarzbeck VTSD 9561-F 00953 / /
Test Software Frad EZ EMC Version: EMC-CON 3A1.1+

Conducted test method
Description Manufacturer Model Serial No. Cal. Date Cal. Due
Spectrum Analyzer Keysight N9020A MY50410020 | 2024/10/25 | 2025/10/24
E2GiVector Signel Agilent E4438C MY45094854 | 2024/10/25 | 2025/10/24
Generator
Temperature
Humidity Chamber ZZCKONG ZZ-K02A 20210928007 | 2024/10/25 | 2025/10/24
Test Software TST Pass / Version: 2.0
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 8 of 22

BTF Testing Lab (Shenzhen) Co., Ltd.
101/201/301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Subdistrict, Bao'an District, Shenzhen, China
http://www.btf-lab.com

Email: info@btf-lab.com

Tel: +86-755-23146130

Version: 1/00



mailto:info@btf-lab.com
http://www.btf-lab.com/

] B
LAB Report Number:BTF250418R00401

4 Test Configuration

4.1 Environment Condition

Selected Values During Tests
Temperature Relative Humidity Ambient Pressure

Normal: +15°C to +35°C
Extreme: -30°C to +50°C

20% to 75% 86 kPa to 106 kPa

4.2 Test mode

Test item Test mode Description

_ Mode 1: AC/DC Adapter + EUT + Wireless load (Full Load)
Radiated& ANT1 Mode 2: AC/DC Adapter + EUT + Wireless load (Half Load)

Cpndeted Mode 3: AC/DC Adapter + EUT + Wireless load (Null Load)
Test cases

No Loads Mode 4: AC/DC Adapter + EUT(Null Load)
Note:. All modes have been tested, and only the worst case Mode 1 are in the report.

4.3 Test procedure

AC Power Line Conducted Emission

The EUT is connected to the power mains through a LISN which provides 50 Q/50 uH of coupling impedance
for the measuring instrument. The test frequency range is from 150 kHz to 30 MHz. The maximum conducted
interference is searched using Peak (PK), Quasi-peak (QP) and Average (AV) detectors; the emission levels
that are more than the AV and QP limits, and that have narrow margins from the AV and QP limits will be re-
measured with AV and QP detectors. Tests for both L phase and N phase lines of the power mains connected
to the EUT are performed.

Radiated test method

1. The EUT was placed on the tabletop of a rotating table 0.8 m the ground at a 3 m semi anechoic chamber.
The measurement distance from the EUT to the receiving antenna is 3 m.

2. EUT works in each mode of operation that needs to be tested. The highest signal levels relative to the limit
shall be determined by rotating the EUT from 0° to 360° and with varying the measurement antenna height
between 1 m and 4 m in vertical and horizontal polarizations.

3. Open the test software to control the test antenna and test turntable. Perform the test, save the test results,
and export the test data.

Conducted test method

1. The antenna port of EUT was connected to the test port of the test system through an RF cable.
2. The EUT is keeping in continuous transmission mode and tested in all modulation modes.

3. Open the test software, prepare a test plan, and control the system through the software. After the test is
completed, the test report is exported through the test software.
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4.4 Test Setup Block

1) Conducted emission measurement:

Vertical Reference Ground FPlane

! Pulse Limiter

Non-conducting table

Reference Ground Plane

2) Conducted test method:

ooo
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@
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RF Control Unit and 54 nit
A Temperature Humidity Chamber
1
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DC Power Source
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3) Radiated test method:

Below 1GHz

Turntabl

Reference Ground Plane
Receiver Preamplifier

Below 1GHz

Turntabl

Reference Ground Plane

Receiver Preamplifier
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5 Technical requirements specification

5.1 Summary of Test Result

Test Items Limit Test data Verdict

Antenna Requirement Please refer to §15.203 See Section 5.2 Pass
e .Po.wer Line)CondRetsd Please refer to §15.207 See Section 5.3 Pass
Emission

20dB Bandwidth Please refer to § 15.215(c) See Section 5.4 Pass
E'E|.d Strength of Shalpls Please refer to §15.209 See Section 5.6 Pass

missions
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5.2 Antenna Requirement

§15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

E.U.T Antenna: The Bluetooth antenna is an Coil antenna which permanently attached, and the best case
e ) gain of the antenna is 0.0 dBi. See product internal photos for details.
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5.3 AC Power Line Conducted Emission

Temperature 22.5C Humidity 56%

Test voltage AC 120V 60Hz Test Engineer Sean He

Test phase: L phase

gO0 BV

o

&0 FOC Paat1S CE-Class C_QF
}"_H_'“““—h FIIC Pagt15 CF -Class G_AYs

50 Tt —] A |

/

-“-_h"'\._
n_\,v_\l"--ﬂ

ol

! w
mj.i T LI
20 | ! ; W.,u.m. Al LN

R G2 TN T N S A G it o

B 1}
0.150 0,500 [MHz] 5 000 30000
No. | Fremency | Readhs | Taast | couey | ey Mo oo P | Remark
1 * 0.1580 41.04 10,57 51.61 65.92 |[-13.91| QP P
2 0.1995 20.72 10.66 .38 5363 [-2225| AVG | P
3 0.2625 17.73 10.66 25.39 91.35 [-2296| AVG | P
4 0.2670 78 10.66 45 .44 61.21 |[-1577| QP P
5 0.3930 26.81 1067 748 SBOD (-20052| QP P
G 0.3930 9.90 10067 20,57 4800 [-2743 AVG | P
T 1.2830 483 10.80 15.63 46.00 |[-3037| AVG | P
a 1.3650 15.39 10,79 26.18 56.00 (-29.82| QP P
9 38445 1.20 10.75 11.95 4600 |[-3405| AVG | P
10 42900 12.21 10085 23.06 5600 (-3294| QP P
11 15.9180 13.10 11.14 24 24 6000 |(-3576| QP P
12 15.9180 1147 11.14 12.31 20,00 [-3769| AVG | P
Note:Margin=Level-Limit=Reading+factor-Limit
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Test phase: N phase

BO0 BV

T

. -‘-"h-,_\- FOC PastiS CE-Class C_IJF

50 :?:—H_"‘“-—;,___ FIIC Fagt15 CF -Class G_AWn
p -h-‘\_""*-—..\_

‘n =

N n ;

LA

paak

=
i
i
\

ANGE

-
0.150 0,500 [MHz] 5. 000 30000
No. | Fremency | Readhs | Taasr | oo | ooy Mo oo o | Remark
1 0.1544 40.72 10.55 51.27 65,76 |[-14.49| QP P
2 0.1995 20.52 10.56 31.08 5383 [-2255| AVG | P
3* 0.2625 36.62 10.60 4722 61.35 [-14.13| QP P
4 0.2625 19.95 10.60 30.55 51.35 (-2080| AVG | P
5 0.3930 X774 10.70 3544 LBOD (-1956| QP P
G 0.3975 14.56 10,70 25.26 4791 |[-2285 AVG | P
T 065854 21.94 1087 32.81 S56.00 (-23.19| QP P
a 0.8610 10.81 10.85 21.69 4600 |[-2431| AVG | P
9 11.2470 441 11.02 1543 5000 |[-3457| AVG | P
10 11.3772 15.85 11.01 26.86 6000 (-33.14| QP P
11 23.6802 15.39 11.29 26.68 6000 (-33.32| QP P
12 24,2340 2.50 11.29 16.79 5000 [-33.21| AVG | P
Note:Margin=Level-Limit=Reading+factor-Limit
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5.4 20dB Bandwidth

Test Frequency fL fu 20dB Bandwidth
(kHz) (kHz) (kHz) (kHz)

Limits

124.2 123.948 124.451 0.508

N/A

144.3 144.046 144.546 0.500

N/A

361.6 361.243 361.778 0.545

N/A

Test Plot as Follows:

Test Frequency: 124.2 kHz

' Keysight Spectrum Analyzer - Occupied BW = [ =)
( RE A SENSE:PULSE| SOURCE OFF | /\ALIGN OFF [11:39:50 AM Apr27, 2025
Center Freq 124. Center Freq: 124.200 kHz Radio Std: None Frequency

> Trig: Free Run Avg|Hold: 10110
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 40.00 dBm

Center 124.2 kHz
#VBW 300 Hz

Occupied Bandwidth Total Power 3.20 dBm
427 Hz x dB -20.00 dB
xdB Ref Pwr  3.12 dBm

oo bomaman | gl Tooasm] | vas serivul isoson] ]

C coupled: Accy unspec'd < 10MHz

Test Frequency: 144.3 kHz

= Keysight Spectvum Ana\yzev O((upled BW ol & ==
SENSE:PULSE| SOURCE OFF | /MALIGN OFF [11:40:37 AM Apr27, 2025
Center Freq 144 300 kHz Center Freq: 144.300 kHz Radio Std: None Frequency
e Trig: Free Run Avg[Hold: 10110
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Mkr1 144.2895 kHZ
6.7557

Ref 40.00 dBm

Center 144.3 kHz
#VBW 300 Hz

Occupied Bandwidth Total Power 6.82 dBm

424 Hz x dB -20.00 dB
xdB Ref Pwr  6.76 dBm

—— [ ot rorcm| et cecl
o oananan | tasoswal mpean| | resssews| g |

STATUS ! AC coupled: Accy unspec'd < 10MHz
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Test Frequency: 361.6 kHz

= Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE[ SOURCE OFF | AMALIGN OFF _ [11:42:43 AMApr27, 2025

J F 5i AC
Center Freq 361.500 kHz

Center Freq: 361.500 kHz Radio Std: None
Trig: Free Run Avg|Hold: 1010

==
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 40.00 dBm

Center 361.5 kHz
#Res BW 200 Hz #VBW 300 Hz

Occupied Bandwidth Total Power 8.91 dBm

457 Hz xdB -20.00 dB
x dB Ref Pwr 8.62 dBm

T e
[ oo tag ane| ot ool
x dB Bandwidth

[E=SE ==
Frequency

0Hz
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5.5 Field Strength of Spurious Emissions

Temperature 22.5C Humidity 56%
Test voltage DC3.85V Test Engineer Sean He
Test Frequency: 9 kHz to 30 MHz, Vertical
Suspected Date List
Level
Reading Factor Limit Margin
No. | Frea.MH2) | g uvim) | (dB) \5/‘:7']3)” (BuVim) | (dB) Detector
1 0.019 76.87 -30.47 46.40 127.80 -74.10 PK
2 0.05921 73.26 -30.34 42.92 124.89 -77.58 PK
3 0.1448 101.21 -30.16 71.05 118.42 -47.37 PK
4 0.7628 71.94 -29.07 42.87 82.46 -38.66 PK
5 3.9029 65.42 -23.57 41.85 40.00 -29.98 PK
6 11.1156 72.93 -30.12 42.81 40.00 -20.69 PK
Test Frequency: 9 kHz to 30 MHz, Horizontal
Suspected Date List
. Level Limit
Reading Factor Margin
No. | Freq.(MHz) (dBr (dB 1 Detector
(dB - V/m) (dB) vim) Vim) (dB)
1 0.0337 72.36 -304 41.96 126.74 -84.78 PK
2 0.1442 99.12 -30.16 68.96 118.42 -49.46 PK
3 0.3755 62.35 -29.66 32.69 102.05 -69.36 PK
4 0.8947 59.62 -28.58 31.04 76.99 -45.95 PK
5 4.915 56.36 -25.2 31.16 40 -8.84 PK
6 14.109 52.32 -30.25 22.07 40 -17.93 PK

Note:Margin=Level-Limit=Reading+factor-Limit
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Test Frequency: 30 MHz to 1 GHz, Vertical

20.0 dHuW fm
m
&l
FIPC_PART1S IO 0%m_(F |
21 Mosrgan < —
I
10 | |
|
0 5 my‘lg“'
2 1 e
g|
20 q,.n..wﬁ\I M"}-ﬁmmﬂwﬂ”ﬁ*
10 Rt SN
0
-0
-20
300D w000 [MHz] an.nn 1000, 00D
Frequency Reading Factor Level Limit Margin
No. {MHz) (dBuV) {dBfm) (dBuVim) | (dBuv/m) (dB) Detector PIF
1 3aora2 29338 -9.64 19.74 40.00 -20.26 QP P
2 1440820 46.04 -22.06 2398 4350 -19.52 QP P
3 2053146 41.42 -21.48 19.94 4350 -23.56 QP P
4 3873123 4348 -19.93 2355 46.00 -22 45 Qap P
5 AT6.6443 4708 -18.50 2858 46.00 -17.42 QP P
G- 916.0686 49 85 -16.13 3372 46.00 -12.28 QP P
Note:Margin=Level-Limit=Reading+factor-Limit
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Test Frequency: 30 MHz to 1 GHz, Horizontal

0.0 B W fm
m
(7]
FIPC_PARTTS_| 0Chm_(F |
on MissganH B -
I
10 | | |
| B
30 b ﬁm‘i"ww
4 oy
0 1 a * . mnf“"w
el e w\rm‘“
m kﬁuﬂ
0
-0
20
0.0 ROLOO [MHz] 20000 1000. 000
Frequency Reading Factor Level Limit Margin
No- | (Hz) @BuV) | (dBm) | (dBuVim) | (dBuVim) |  (dB) Detector PIF
1 340363 28.16 -9.68 18.48 40.00 -21.52 QP P
2 124 5690 4244 -2224 2020 4350 -23.30 ap p
3 208.5801 40.66 -21.45 19.21 4350 -24 .29 QP P
4 287.9904 42 46 -2072 2174 46.00 -24 26 QP P
5 BRB.R126 4635 -18.54 27.81 46.00 -18.19 QP P
G 8231523 5087 -17.48 33.39 46.00 -12.61 QP P
Note:Margin=Level-Limit=Reading+factor-Limit
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6 Test Setup Photos

Please refer to the Appendix | Test Setup Photos

7 EUT Constructional Details (EUT Photos)

Please refer to the Appendix Il External Photos & Appendix Il External Photos
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